
Art. 160.1205
PARTS LIST OF VEHICLE POSITIONING JACK

Ref# QTY Ref# QTYDescription Description
1
2
3
4
5
6
7
8
9
10

11
12
13

17
18

8

1
1
2
2
4

1
1
1

4

4

1
1

4
4
1
1
1

Raceway Lock Screw
Roller Raceway
Roller
4"Swivel Caster

Lock Nut M16

 Rectangular Sealing ring
Inner Body & Axle Assy
Outer Body & Axle Assy
Lock Nut M12

Lock Pin With Chain

14
15
16

Nut For Hook

Ram Assembly
Bolt M16

Screw M6
Lock Washer Φ6

Hook
Flat Washer Φ6

Flat Washer Φ16

19 24"Swivel Caster With Brake



Art. 160.1205 

Part. 
No Art.-Nr. Beschreibung Description Menge 

Qty.

1 160.1205-R001P Sicherungsmutter Lock Nut 1 
2 160.1205-R002P Unterlegscheibe Flat Washer 1 
3 160.1205-R003P 4" Lenkrolle 4"Swivel Caster 2 
4 160.1205-R004P Aufnahmerolle Roller 2 
5 160.1205-R005P Führung für Aufnahmerolle Roller Raceway 2 
6 160.1205-R006P Schraube für Führung Raceway Lock Screw 8 
7 160.1205-R007P Sicherrungsbolzen mit Kette Lock Pin With Chain 1 
8 160.1205-R008P Innerer Rahmen Inner Body & Axle Assy 1 
9 160.1205-R009P Äußerer Rahmen Outer Body & Axle Assy 1 

10 160.1205-R010P Sicherungsmutter Lock Nut 4 
11 160.1205-R011P Bolzen Bolt 1 
12 160.1205-R012P Hydraulikeinheit Ram Assembly 1 
13 160.1205-R013P Schraube Screw 4 
14 160.1205-R014P Sicherungsscheibe Lock Washer 4 
15 160.1205-R015P Unterlegscheibe Flat Washer 4 
16 160.1205-R016P Hacken Hook 1 
17 160.1205-R017P Führungsring Rectangular Sealing ring 1 
18 160.1205-R018P Mutter Nut For Hook 1 
19 160.1205-R003P 4" Lenkrolle mit Bremse 4"Swivel Caster with brake 2 


